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1. CARVYKTI 3.2 x10° — 1.0 x 10® cells dispersion for infusion. Package Leaflet: Information for the patient. 2022.
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1. CARVYKTI 3.2 x10° — 1.0 x 108 cells dispersion for infusion. Package Leaflet: Information for the patient. 2022.
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1. CARVYKTI 3.2 x10° — 1.0 x 10® cells dispersion for infusion. Package Leaflet: Information for the patient. 2022.
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1. Myeloma UK, Infopack for carers of myeloma patients. Available at https://www.myeloma.org.uk. Last accessed July 2021.
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